ALIGN

Nitro Pro

(ERARNAE
[0 KX018002TA(91HP)
L] KX018003TA(91H)

INTRODUCTION
AE

SAFETY NOTES
LZETEEHE

EQUIPMENT REQUIRED FOR ASSEMBLY
Bt

SAFETY CHECK BEFORE FLYING
RiTAIRE=EE

0~22

ASSEMBLY SECTION
#EEEEREA

23

EQUIPMENT INSTALLATION
SRR EE

24

SERVO AND LINKAGE ROD SETTING ILLUSTRATION
{FREESE IR ERE

24

CANOPY ASSEMBLY
RS

25

ELECTRIC EQUIPMENT ILLUSTRATION
EFRREENEEET

26

SERVO SETTING AND ADJUSTMENT
iR ERE

26

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PESREBRERPIIBRE

27

PITCH AND THROTTLE SETTING
£ Sind - { el R ]

28~28

GOVERNOR INSTRUCTION MANUAL
TEE R 2 i AR

2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL
S 1B AR

31~dd

FLIGHT ADJUSTMENT AND SETTING
TR PR EREE

36~46

PART NAMES AND OPTIONAL PART LIST
SEEHSHEEERH 605

~REX 700
INSTRUCTION MANUAL

Thank you for buying ALIGN products. The T-REX 700Nitro PRO
is the latest technology in Rotary RC models. Please read this manual

carefully before assembling and flying the new T-REX 700Nitfro PRO
helicopter. We recommend that you keep this manual for future reference
regarding tuning and maintenance.

ETMTEADHERERANER  BXFE - EABRURZANESH
B EMMNAEERTESE » LIBRECEDNT2LBNERDHREBILNEST - T4
WBIRIEZH > EHUFRAREE - BE—EENBRTHRMBEREE - 155
RBEEBREEFTRBE  LMERBESZE -



1.INTRODUCTION #iE ALIGN I//

Thank you for buying ALIGN Products. The T-REX 700N Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 700N is a new productdeveloped by ALIGN.

It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

RACEBLHNESRS  RIERXBETHLENER T-REX 700N ES# - BRFHBONRRBTEFIRBVERBETHELURRE
EESCEAWM  ANATLENRFTELRBEE - FRBRENTHELURMEENSS - T-REX 700N SHTHBEITHHEVFT
Ewm FTRIFEBARCTRBELENNBRENREKIEEORITEBGES - T-REX 700N 182 IRRELRE -

THE MEANING OF SYMBOLS iZ55(t&RiHE

AWAENING' Mishandling due to failure to follow these instructions may result in damage or injury.
S ARRBELRIERE » MEPRBRIEENVERBELARESRE -

Acmnnﬂ || Mishandling due to failure to follow these instructions may result in danger.
ARABELIRIERI » MEMRBERIEENTE -

H ® FORBIDDEN || Do not attempt under any circumstances.
&® EEAZEILENIRET » BFODETEBRIE -

i
L

IMPORTANT NOTES = =25

RIC helicopters, including the T-REX 700N are not toys., Efc hellcnpte‘r utlllza varmus hlgh-tech products
and technologies to provide superior performance. Improper use of this product can result in serious injury or even
death. Please read this manual carefully before using and make sure to, be cbnscluus 'of your own personal safety
and the safety of others and your environment when operatlng all ALIGN products.

Manufacturer and seller assume no habm'ty for the operaﬂnn or the ‘use of this product.

Intended for use only by adults with experlence flylng rﬂmota control hallcupters at a legal flying field. After the sale
of this product we cannot mamtam azmg.ir control over Iis nperattnn or usage

T-REX 700N BIREFSH I IET B ?#%mﬁﬁﬁuaﬁﬁaﬁnﬁlﬂﬂ%m{?ﬁﬂ%m ’ ﬁﬁMﬁnuElU{E,EHT““:E7F$£%$ﬂTHE
SESNERERERSEEWT {E%Z‘ﬂﬁf%uﬁﬁzlﬁ%%! NERLEIBREZLZE - TREOERERBNEH  RSHHEH
BERANERAERSUHEANBRRBENERTEMBELRNOEODTEE $EDDEE{/\ﬁaﬁﬁ{€ﬂﬁﬂEﬁﬁﬂﬁgﬂﬁij\

SBEER NN\ BESEERBHSAE TR OBNG LR SRR TREER  ERSBATAIRARETRIENE
el g

We recommend that you ubtaln the asslstam:e of an experienced pilot before attempting to fly our products for the
first time. Alocal ezpert |s~ihe best way to properly assemble, setup, and fly your model for the first time. The
Helicopter requlrdﬁ a cartam degree of skill to operate, andis aconsumer item. Any damage or dissatisfaction
as aresult of accldants or ‘modifications are not covered by any warrantee and cannot be returned for repair or
replacement. Plaasa contact our distributors for free technical consultation and parts at discounted rates when you
experience prnblems during operation or maintenance.

ENESBRRSRELTARNENES - NERECRE  EERTSBRBLER - CORABRMERERRENT

Egﬂégﬁ%ﬁ“{%lﬁﬁiﬂﬁﬁ%ﬁmﬁiﬁb B RERARIEEEREE - F2A9280 L YURNEFREAKRNES - FEIH

2.SAFETY NOTES z=ix5=R AULIGN

(/4
A

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage or injury
occurring during the operation or as of a result of R/C aircraft models.

SBIERURE  EFEBSERITIEG  MIFHBUEEAS  ARERAETHMEEER EFEFHREAR - DUREBE LR
MG~ BEURESERITARERBSFAYRANEN  SROEBUEIRROCTEZE IR I HEERRBMEMTITENIEE -




QE"X| LOCATE AN APPROPRIATE LOCATION &gt [Ef)/ A B

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

EFMRTIEAES—ENRE  HHNNETZIERE  BHRELHEHNNES  FR/ET
EMERISEERRITBIMRIT - WEITRBAEBEREBA - 518 - BEY) SEBER - @A
=%, BRRANFSENECRIATENSE  PNEBE  BUREETHS FHBR
THEMIBEFRRBLEBRT - SHMRITRZRFMEMNEBRENIENEFE -
BADETH ITEFHEHXRETRIE IEREABREEBHNEZE -

QEPH| PREVENT MOISTURE &5 #RIB1S

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFBNSSHEHFSEBNEFZHEMAMAMN > FTUAL/ABYBILILHARIKE BEBEETESE
NRKEGER  BIEXBREABEANIMENBHFREFEHNEMSIBAIRAHEN !

L' | PROPER OPERATION ) REFAAER

product is for R/C model, so do not use for other purpose.

BPB1IGEN I - EABIAMNENME - BFERACHERBHRPHNTH4e ME‘R%ME@&%_;

- BIERBREGRANRIF - BOVBWER WDAREZE %mﬂﬁ?#ﬁiﬁﬁ‘ﬁ

Please use the replacement of parts on the manual to ensure the safety of mstructors This |

A2 OBTAIN THE ASSISTANCE OF AN E(Pemn PILOT g i Lﬁg;- "

Before turning on your model and transmitter, check to make sure no nne els& is uperatmg
on the same frequency. Frequency interference can cause your model;or other models to
crash. The guidance provided by an experienced pilnt will be invaluable for the assembly,
tuning, trimming, and actual fir:st fllght (Recommend you to practlce with computer-based
flight simulator.) -

ERIFERITH - %E%E@ﬁﬁﬁﬁﬂmEﬁEﬁﬁﬁﬁy@%%%ﬁ@ﬁﬁm%%ﬁﬁ%
HECR AT TFEEENGE  ERRMRREEEaRBEE—CHLE  SRER
EBORENTL BEERNA T 725188 v ILER B RIT -
BEBNERRRETEEE AN BHRE)

"§'c | SAFEOPERATION Zz=ig(F
Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

EREOCHNARRE—ERMBENRIEECERS  BREY BOREARERE B
NEERBBITESRES °

[A\4TN] ALWAYS BE AWARE OF THE ROTATING BLADES &g:S@ch e/

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEFARTIRBREAERBERR @ U)BRILEREQDE - LRBENCRRIEE -

[ACSTON]  KEEP AWAY FROM HEAT SZa#R

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

BIERBDEZLL PA BEARCH - ETERRAEEVE r BHZRB SRR - OE - L
HEASRAMEBLEEBRIBENTEE -




3.EQUIPMENT REQUIRED FOR ASSEMBLY

ALIGN

(/4

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY B @2 REF#21H

S e

Receiver(7-channel or more)

HEbus (CELl )

Standard Servo x 4pcs
REEQIRE x 4

Head Lock Gyro x 1pc
HETUPRIRGE « 1

Specialized Servo x 1pc
EfeEHIEAQNEE x 1

Dial Pitch Gauge x 1pc
FEMTUIREEIR x 1

Engine Starter/Starter Shaft x 1pc
REE)ZE/BRENHE x 1

11.1~14.8V

11.1~14.8V Li-Ppl2

Li-Po 2500n

Fuel Pump x 1pc¢
Doies x 1

90 Muffler x 1pc
WBHINEE x 1

Scissors Cutter Knife Diagonal Cutting Pliers Needle Nose Pliers
B0 D+ SI05H A s
l A
| x“ | —— -
i Hexagon Screw Driver Philips Screw Driver
il CA FARHIET + IR
peip g BRI 3mm/2.5mm/2mm/1.5mm ¢ 3.0/ ¢ 1.8mm




4.SAFETY CHECK BEFORE FLYING RiTrizeREsE2SE AULIGN I//

CAREFULLY INSPECT BEFORE REAL FLIGHT E#R{TeIB RSN TRITIBESH

v¢ Before flying, please check to make sure no one else is operating on the same frequency for the safety.

¢ Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

vy Before turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

vc When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

v¢ Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

v¢ Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

v¢ Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

v Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* HARITAIBCIEBLIEBNERESETEBEA - LERIIBERBANZZE -

*BURITEIEEL G BEZWBTHNTE ST ESIRTOME - 2

* BRI ERBPIBIRESURSER - WANREEHE > E3EEE(I0LE) SSRERANE -

*BRRISINAB T BIRFEMMIIES - BRISHITEEHIRE  SEEENBER ; Eﬁ%%ﬂﬁﬁ'ﬁﬁﬂ%ﬁ%ﬂiﬂ% *\Eﬁﬁﬁﬁﬁ%ﬂﬁﬁﬁ 2
AEENERBESITERESAENRE: » FEESHRMBANZE - FENEENBIE -

*%@%E%%EE?—@E@%@EM’EE@E% » RAOZEIERE ﬁﬁﬁﬁﬂﬁ%‘%ﬁ’ﬂﬁﬂﬁ%@ﬁ%ﬁ@%ﬁ@ﬁﬂﬁﬁ Eﬂﬁiﬁﬁﬂﬂﬁﬂ&%@ﬂ%@ﬂ
~ 0 = °

* RITRIER S BRD WL OVIRMERIE - ERB2EEECTENERNEH - f%%ﬁﬁiﬁ!m@ﬁlﬁ% 15 Bl 58 15 37 < fie B R AR 6
Bl - MEVNERTITENSHTERERT > ESERATRBOBHE T B HIBFE > ﬁﬂﬂ%#@ﬁﬁﬁﬂﬂﬁﬁﬁﬁﬂﬂiﬁﬁ o

*BREMBNEREESERRONER - BREOERFIRTEM Lﬁﬂlﬁﬁﬁﬁﬁﬁ%ﬁ%ﬁﬁlﬂ Bz - P

*ERBURBRERRSEEFRE » RITPOEBHNAFNOIRT » Tﬁéﬁﬁaﬁﬁﬁﬁﬁﬂﬁﬁ'ﬁ:_ﬁiiﬁaﬂf‘ﬂﬁ S

700NB3

RCE-G600 Governor
700NT2 700NT3 RCE-GE00E RS

ALIGN ALIGN
91HP Engine 91H Engine
O1HPS & 91HS | &
g ™

When you see tha marks as below, please use glue or grease

to ensure flying s
=8 MY iﬁﬁ cﬁﬁa‘htﬁﬂtﬁ DIBREBCIFEE -
CA: Apply CA Glue to fix.

R48: Apply Anaerobics Retainer to fix.

T43: ly Thread Lock to fix. Grease Gfﬂﬂ" Blue Self-furnished 143 Glue width: approx. 1mm
, OIL:{éggéiraasa.ﬁ R Ee BREPER |ipreasimlim
CA: 2 RIS = R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
ﬁ% %%E%%%E‘Eﬁ%@ 8= a small amount on screws or metal parts and wipe surplus off.
0IL SRNIEEH When disassembling, recommend to heat the metal joint about 15

Seconds.(NOTE: Keep plastic parts away from heat.)
When asseg'lhllng ball links, make sure the "A" character E‘i%é E%Ejﬁggﬁx (gumgﬂg %?ggjﬁ Igig ﬁﬁﬁﬁﬂﬁgﬁﬁﬁggg
faces outside. EEUDBRER - LE6Fah SRR - 1 iG]
. SREBBREERIER  ASHESEN - SEMUBMER 1R - GEE | BEHESETAR) )




5.ASSEMBLY SECTION &8s

AULIGN ‘dzy

700NH1A |

lock when fixing a metal part.

1B

Thrust bearing
1P ¢ 10.2X ¢ 18%5.5mm) x 2

Bearing 680022
6B00ZZHI( ¢ 10x 6 19x5mm) x 2

Spindle bearing spa;:er
REE | FHEEES] ¢ 10x ¢ 16xTmm) x 2

Main Blade Fixing Screw
SHENEH B

Linkage ball A(M4x5)
EFEEA (MdxB) (¢ 5x24mm) x 2

! Apply a little amount of T43 thread

SRR R b I B RS T A3 (RBRE)

O(I:_ Bearing 680022

B800Z 28
& 10 ¢ 19x5mm

700NH1 |

Bearing 6800ZZ

9 BE00T THHA o 10x o 19x5mm) x 2 y

Thrust bearing
LR
& 10.2% ¢ 18x5.5mm

Spindle bearing spacer
WM LESES
& 10x ¢ 16xTmm

Obverse of bearing

faces inside.
#MEREMEDEA

Metal main rotor holder

©

Socket collar screw

BB 7 S EE AR (MEx32mm) x 2
M5 Nut
 HSBERERIE x 2

(O
Smaller ID
it

700NH1A |

Spindle bearing $

Collar screw
HEEH R FARAR(MEx 16mm) x 2

- e

MM
T43
CAUTION
AHTN
ball A(M4x5)
Apply grease on thrust bearing.
IEHEEh =R R EH

[ Already assembled by Factory.
—— — | | Before flying, please check if
N the screws are fixed with glue.
REEEFR TR « B— M TRITESEHE
sodre s o L BANEE -

lock when fixing a metal part.

, Apply a little amount of T43 thread
ReANRER At RERERTI@AE)

Metal main rotor housing
& W = HEME B

Feathering shaft sleeve

EuEE
$10.2%¢ 17x2Tmm

. A
) ] Feathering shaft
a ™ 1
& B p Bx23.2mm
Damper rubber
RS (195
Pin . & 9.9% 4 177 mm
EHE E R
& 2.5%35mm _
Feathering shaft sleeve Spindle bearing spacer
BEE( 510253 17x21mm) x 2 L EES
¢ 10x ¢ 16xImm
Collar screw
AR
MEx16mm
Damper rubber
N Wi E( ¢ 9.9x ¢ 17Tmm) x 2 y




700NH2 |

© |]

Bearing MR104Z2
HR104Z 7813 ( ¢ 4% ¢ 10xdmm) x 2

© [

Bearing 683227
683778ME( ¢ 3x ¢ Tx3mm) x 4

o,
e o
, o

Bearing MF105Z2Z
MF1062 7883 & 5% ¢ 11.2x ¢ 10x4mm) x 2

© |

Collar
RN FEE ¢ 3xe4.821.5mm)x 2
(m

Linkage ball C(M3x3.5)
BREAC (M3x3.5) ( ¢ 5%8.5mm) x 4

© ([ —

Socket button head screw
HEIEAEEMRM3x12mm) x 2

© [m

M4 collar screw
WA R AR AR(M A1 0mm) x 2

© |

Washer
HE)( ¢ 3x ¢ 4.8x0.3mm) x 4

700NH3 |

(© [Im
Socket screw
EEEA R EI(M3x6mm) x 4

© W

M4 Set screw
HALE BB AR(Mdxdmm) 502

e

Linkage rod(B)
SER(B) ¢ 1.96x22mm X 2

Ball link
SHASE0E x 4

M4 collar screw

HAWS R AR
M4x10mm

Bearing MR104ZZ

MR1042 7803

i 43 10dmim Bearing MF1056ZZ

MF105Z7%83
& 5x4 11.2% ¢ 10x4mm

, Apply a little amount of T43 thread

lock when fixing a metal part.
REEN T WA ERTAI RHRE)

Metal flybar seesaw holder

MR EEE

Collar
ERERE

Flybar control rod

TPETMIRR IR
& 5x 4 4.5%7 Tmm

¢ 3x ¢ 4.8x1.5mm

Bearing 68322
BRIZTEE
@ 3x ¢ Tx3Imm

Socket button head screw
£ EEM AR

| Assemble linkage rod (B) before
: | assembling flybar control set.

EETEREHECHERREN -

Linkage rod(B)

Approx 45mm x 2
ER(B)#45mm x 2




700NH4 | F T

p SRR R I P S R4S (R

Bearing 683ZZ
63327807 ( » 3% 6 TX3mm) x 4

© F

Bearing FMR52ZZ
FHRE2T 7802 ¢ 2% ¢ 5x2.3mm) X 4

© =

Socket screw
BEEM AR M2x5mm) x 4

Socket screw
O BPR
Socket button head screw mm
WA ESHM312mm) x 2

©

Washer
T ¢ 3x ¢ 4.8%0.3mm) x 4 e

Collar @‘
. BEMEEE (43 4.841.5mm) x 2 p

Socket collar screw

' 700NH4A | o e
(@ (O )

Linkage ball B(M3x4)
FRTRD (M3xd) (4 5x12mm) x 2

S

g

S

Socket screw
BEA RN

Socket screw
BERMA7 VAR (MaxBmm) x 2

©

Socket collar screw
BEEREHERE(MA24mm) x 1
M4 Nut

| MABSEAERE x 1

| 700NH5A

Main shaft /
E=

b Bx g 12x212.5mm

&I:AUTIUH'
T B |

Already assembled by Factory. | |
Before flying, please check if | :
the screws are fixed with glue, | :

Rigaie |

Socket screw
BEA SR

M2xEmm
;‘E}s“e' Metal washout base
& 3% ¢ 4.8x0.3mm EWOiEE

EEwEAE
¢3xe4.8x1.5mm

Linkage ball B(M3x4) "

EREAR (M3xd)
¢ 5x12mm

Metal washout control arm
FRBTRHES

;«I’%Shﬁr & 3x ¢ Tx3rmm
& 3% o 4.8:00.3mm

3 Linkage ball B(M3x4)

EREAR (M3xd)
¢ 5x12mm

Socket button head screw

LEEAERM
M3x12mm

Linkage ball B(M3x4)
EREER (M3xd)

otz | 700NH5 |




| 700NZ2 |

ey
Linkage rod(A)
HE(A) ¢ 1.96x14mm x 2

Apply a little amount of T43 thread
, lock when fixing a metal part.
BHENEENEEEREET BRD

O [y

Linkage rod(C)
\ SEIR(C) ¢ 1.96x56mm x 2

700NZ2A |

|
£
|

Ball link
ERF X8

700NH2A |

@[t-]

Socket screw
EEAEEHM310mm) x 1

M3 Set screw

Flybar paddle
PR

Linkage rod(A)
Approx. 33mm x 2

LA 33mm x 2

Linkage rod(C)

Head stopper
5 B B R #h 28

Linkage rod(B)
Approx. 43mm x 2
SEIR(B)H43mm x 2

700NH
"
©
M3 Set screw &
. M3 R (M3x6mm) S’
Approx. 207mm Approx. 207mm
< F20Tmm > < 207 >

JI

Flyba
THR

paddie

Make sure both sides are equal in length.
BRI EEMmERENRS -

|

;I%I:ir paddie




Socket button head screw g i [&chguj

L 700NB3 ] ﬁg;ﬂ;ﬁﬁﬁﬂﬁ Main drive gear .

Already assembled by Factory.
Before flying, please check if
the screws are fixed with glue.
REARE TN - ﬁ—ﬁ@gﬁﬂﬁ
SohEss S BT EED -

Autorotation tail drive gear

150T

One-way bearing shaft
' : - BORRE
Bearing 6702ZZ & 12x ¢ 15%41.5mm

One-way bearing collar
HI02ZIHHHK( & 15% ¢ 21x4m_m]l x2 _ OIS
—1
— -
| — - Please note the
 — One-way bearing cover direction of bearing.
| e AEARAEE

One-way bearing N T ~ Socket screw

SEERF( o 15x 0 23x11mm) x 1 gf'ﬁ%*;{ﬂf bearing Eiﬁfﬁrmﬁm
@ & 15X ¢ 23x11mm Before tightening the screw, please rotate
. D- ?ﬂ?g&%ﬂm the bearing and check the concentricity of
:“Edpﬂ‘eﬁﬁtmuﬂm" 2 5xBmm) x 6 & 16 & 2 AT BRI oA . the bearing. Then apply some glue evenly
ammaa'gm 9 _.— |onthes and tighten it firmly, to avoid
ﬂi:- & 21% ¢ 6.5%33.1mm k or heavy load at one side
Socket button head screw BEIWERBEE » ARG
L YA EEM(M3x6mm) x 6 [P ; fﬁﬂgﬁliﬁq%E§Iﬂ
y s

Apply a little amount of T43 thread

lock when fixing a metal part.
RN MR ERTAI RRE)

700NB4A ] M4 Set screw - — ,
o . ing

M4 Set screw
Ma LEER RS (MAx4mm) x 2 gﬁg ggﬂ
s

Clutch nut

: i G C 9 S EEEEE
Clutch nut M3x8mmit . L = —| & 14x6mm

REREBWMB( o 14x6mm) x 1

O

Bearing 695ZZ

Bearing 680022

68007 285
7 100 g 18xSmMm

ocket screw

L EFA7ERE
i M3x8mm

& 2.5%80.5mm T43

= >,
Clutch gear ~—’ '
wSBE L DRee

$ Txp 154x409mm §

A~
N

M3 Nut
HIROREERE

IW] Clutch bearing block
I [ ewssa

Bearing 6800ZZ
L BR00Z 788 4 10x ¢ 19%5mm) x 2

T43

7 00 N B4 B Option equipment: Magnet(Governor sensor)
S ¢ T R
4 ™) &Igtégh bell
j:- i 6x20.5mm
Socket screw
EEFA7ER#E(M3xBmm) x 2
i Bearing 695ZZ
j L
| . ¢ 5% 13xdmm
M3 Nut
MIBSREARIB x 2 Clutch liner
N v, BaSBRTH
1x9x158mm
Already assembled by factory,
please note to check again.
S#EER - WBUB{TEES -
Clutch/Start shaft
i 14
— & 5% ¢ 12x82mm




700NB1A | 700NB5A | " 700NB1 |

(© (e |[© om (© [

Socket screw
Socket button head collar screw Socket button head self tapping -
LB BRERH(M3xBmm) x 2 screw EEMSEEHM3x14mm) x 1

[Iin e 8 B A 7 S TR (T 2.6x6mm) x 3 A 4
Socket button head screw @ I:I:—

HEEMBREHMIx12mm) x 1
Socket screw

@ D. EEA VB M3x12mm) x 1
Socket screw
EEA T ERH(M3xBmm) x 2

Ch ggllsg g:q: Bxlmim x 1

Linkage ball C(M3x3.5) A J
EREEL (M3x3.5) ( ¢ 5%8.5mm) x 2

H]

M3 Specialty washer
M3 BRI T( ¢ 3% ¢ Bx2mm) x 2

© |

Washer
\_55" ¢ 3x ¢ 4.8x0.3mm x 2 W, Main frames
FHIR
2mm =y
Frame mounting bolt b 3x ¢ Sx1mm
Canopy mounting bolt - .
L BERETE
Canopy support
HEIQQE o
3 S5 I0m o T N r-—. -
Canopy spacer —
dd. B8xe11x22mm - A - —
74 =0 ~ €
...... || Linkage ball\C(M3x3.5)
---- ERTEC (M3x3.5)
& SxB.5mm
P
M3x14mm
Socket button head self tappi
FETEF BERR -
T2 6x6mm

Governor mount
EEREEE
Frame mounting block

BOETER
14x12 5x8mm

Servo mounting plate
QEREER

- —
e

e

Fuel tank guard

| mERE
o 0 |
¥ i T
- i O
Fuel line grommet ‘
HEREE |
$5.2% ¢ Tx ¢ 11x4 . Bmm i
L 0
Apply a little amount of T43 thread Enaine mount (R
’ lock when fixing a metal part. g]gﬂ@;ﬁ} ®)
BERANNFEEErRERERTII@EHE 35.3x16x8.5mm

10




700NB1 |  700NB5A | ~ 700NB4B

s N 7 N
©  [Jw—m (e [ [
Socket screw
EEF VR H(M3x14mm) x 1 Socket button head self tapping  gocket button head collar screw Socket button head collar screw

Socket button head collar screw
héﬁimﬁﬁﬁmimﬁ{m‘»ﬁmm} x8

screw EBFENABERHMI8mm) x 6 | HEERBBERHMImm) x 4 )
U]- 3 @A U B B AI(T2.6x6mm) x 1
Socket screw

) ot Max12 1 Washer
BERP AR mm) x ) ¢ 3% ¢ 8x1mm x 1

700NB1A | © (N
4 M3 Set screw
ﬂ:l- kﬁtﬁﬂﬁﬂﬂﬂﬂ 5mm) x 2 g
Socket button head collar screw _— : H“"“m.___
WM EEMERH(M3x8mm) x 12 H..l"“‘-r-,__‘ iy
= B . Main shaft block

— --q,,-.,,__‘“ EHEEE

Socket button head collar screw

FEBFATRRERG
M3x8mm

)

Switch mount 7
RiEREMERES

Servo mounting /

plate
RRSEEER

on head collar screw

Fuel tank guard
mERE

Canopy support
HESEEG
d 35X 6.547.3mm

Socket button head ¢

FEFEARBER

Fuel lin rommet
M3x8mm e eg e

o A DEREE

e e $5.2x%¢ Txe 11xd. 8mm R
fo T I "~ ear frame
Front frame mount /| " HJ T
ont frame mo / J {j;:_‘_m brace
i Engine mount (L) ~"~~. RRERRS
Receiver mount / ey e '
i  Setscrew 39.3x16x8.5mm :

BB i LA

f M3x15mm

Canopy mounting bolt

BEREEEHE Front frame brace
Socket button head collar screw
REmRAR RN R
M3xBmm
Fuel tank

Hex mounting bolt

Py Sl

& 2.5¢80.5mm

Fuel tank plug

@ IR

S
@\ I"“'a-..1

11




700NB4A |
(©  [e—

Socket screw
BEA7TERH(M3x12mm) x 2

[

Socket head spring screw
EBERA Y7V TR (MAxBmm) x 2

© (mw

Socket button head screw
. YEEAT RS M4xSmm) x 4

' 700NB4B |

(©) [

Socket button head collar screw
L H @A R ER(M3x8mm) x 4

A

-

Socket button head collar

screw

EEEAERNESHK
M3IxBmm

' 700NB1A |

r ™

© [ —

Socket screw
BEREER M 18mm) x 4

©) |

M4 Washer
HAZETN ¢ 4x ¢ 10X Tmm) x4

.

Engine fan cover (R)
SIERBED)

Hut{su&%led with engine)

S T
@:‘i:l: Engine fan mount

SI%EE B

w e Hex mounting bolt
| ) BEsEH
W R N
Max12mm ; ~
)} Washer(supplied 3
= ‘J with englne} )
amm o

SIERBEE D

91 Engine
915/ %

‘H“x_
Socket button head scréw .
SEEAT RN Engine fan cover (L) |

Socket button head collar

screw
EEBEA T EERR
M3xBmm

L =
-

M4 Washer

MARET)
$dx e 1T0xTmm

Socket screw

. BFEAS AR
7 Mdx16mm

BT a8
¢ 22x ¢ 48x16mm

Engine fan
SIERE

| ) Socket screw
| f BEAT AR
. :Engine fan mount M3x12mm
. (SIERRE .

91 Engine B

913| ¥

After install the engine into the model, please loosen
the fixing screw and adjust tge carburetor and the
engine are at an angle of 90 (Vertical).

SIEEABBEBEREERMS L DRWMASIEEE -

Apply a little amount of T43 thread
, lock when fixing a metal part,

BHSEN R E R RERERTII BHE)




Main frame assembly point: 1 —— Main shaft
First do not fully tighten the screws of main frames
and put two bearings through the main shaft to
check if the movements are smooth. The bottom Press two main frames equally.
bracket must be firmly touched the level table top @ @/ I TRMUR &

(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

BEAIRELB: _ :
RIRR AT TEHE - MALMRE _FRMAIER L
TRHUNTEBIE > TRERNERKERSE 08IEFH
B RAS %Eﬁiﬁm I RERFTESBERIEEHR Main frame
IRtk o IEFERIROVAE SR S NRRTHEERBR/RSEE - E5RR
Apply a little amount of T43 thread
700NB1A | Y A
- SR Y B B B R RS RT3 R

O o

Socket button head collar screw
HEEBEASEARERHMIxEmm) x 2

e

700NG1 |

-~
Socket screw
EEEFATREAHIM3x12mm) x 4

(o |

M3 Washer
HIFET( ¢ Ix ¢ BxTmm) x 4

© i

M3 Set screw
MR (M 3xdmm) x 4

Landing skid
200x60.25mm

CF Bottom plate
Bl EEAR

2.5mm

M3 Set screw .---"',
M3LE R j

M3xdmm ] §
e - g
I et Socket button head |
! g ; collar screw ]
r M N LA BB ERM i
| s A M3x8mm '
- S oz
I T, y e 1
\"'-.‘\ 5] 5y = :
@ SErraes O Goaen —
", . . H
"I.\ Ll‘\__h ““ !

!l:.gg %‘U’as her "“’
d3x g Bximm

e ~. Socket screw
. 1 B B UR
i 1 ZMIm
& IxI10mm |
i
i

Skid pipe end cap
HEEEREME

13




700NZ4

700NB5A |

700NT3BA|

(© (O

Linkage ball C(M2x5)
BREAC (M2x5) (¢ 5x10mm) x 5

(oeeeessassary

Socket button head self

tapping screw
YEEANABEHRMT2.6x14mm)x 12

© i

© (o

Socket button head self
tapping screw

EEFABENEMT2.6x14mm) x 4

Ball link
TR« 2
.

(Orxm

Elevator servo mount

4 fe {3 B9 38

Tl L

p—

..... —
s i
— I
e i
apamr e
T
J—
e
e wa "
e
e

o
=l
Tl
-
p——1}
——
-
el

Socket button head self

tapping screw
EEFABEIEMS

M2 Nut
H2EWE x5
~ = 3K CF servo plate
ST 4 05 B 82 R
Servo horn
AEEREs
M2 Nut— ) [
MG

Linkage ball C(M2x5)

ERBAC (M2x5)

¢ 5:10mm

___________ D Socket button head self tapping screw
., HEERSB
ey T2.6x14mm
", “‘-.\‘11
'\_‘\‘H
.
.
“~

Ball link .
ERm ~.

Carbon fiber tube

EEIMREEE
_..---'"“‘H._H & 2X ¢ 4xZ243mm

.-"..'"

M2 Nut
M2eR 48

Tail rudder control rod
FE MR R RA
& 1.96x260mm

L

N i
ol
e e
st
e i

IRERC (H2x5)
& 5x10mm

="

Linkage ball C(M2k5

| Grommet
B EREE

-.
Fuel tank sinker -

HE RN

Fuel tube \

& 2.5x ¢ 4.5x70mm /
Fuel tank nipple
dBFEER

LN

Sy .

I'I;.

T2.6x1d4mm

am
o —
e

e

wsr="7]

14




70 0 N Z4 ] Recommend sandlng the marked pnsltlnn as below illustration with a waterpmuf
- ~ abrasive paper(#800-1000) to avoid the wires of electric parts to be cut.
O:-; BRRTERRETS  BHEF800-1000KkDETE - IHLBFRER BRI -

Linkage ball C(M2x5)
BREEC (M2x5) (¢ 5x10mm) x 4

(Illmm Waterproof abrasive paper

Socket button head self

tapping screw
*BERAFBEERHT2.6x14mm) x 8

© i

M2 Nut
HZERHE = 4

3K CF servo plate
i IMMEIEERS

~JRA. /> Servo horn
g AREmEN

o,

Linkage ball C(M2x5)

HREEC (12:5)
e 05x10mm

S . —— Linkage ball C(M2x5)
““““““““““““““ BREEC (H245)

"
“"-—-.._,__

~~~~~
T

156




700NB1 | [700NB1A| | 700NZ2 |

L ~ Ir . ” -\
U Om O i e
Linkage rod(E)
Linkage ball C(M3x3.5)
BRIFC (M3x3.5) ( ¢ 5x8.5mm) x & R (E) ¢ 1.96x72mm x 2

O  —_ I

Bearing MR95ZZ
MROSZZ8( ¢ 5x  9x3mm) x 4 @ D:— Linkage rod(F)
[, R ¢ 1.96x87mm x 4 )
(Ilj- Socket screw
BEFEATREHM3x12mm) x 1

Socket button head screw Linkage rod(E)
LB DR (MIx6mm) x 2 @ I Approx. 92mm x 2

SR (E)92mm x 2
( Washer < >
WE o34 5.5x0.3mm) x 2 59mm

Socket button head screw

HEEAAESMMIx8mm) x 2 o ]
@ |D 72mm

Elevator ball link

AFEEERE
Bearing F6832Z . J
S S Elevator ball link
@ .] TOONZ2A ] FBEEEAR
M4 Set screw .

Suckgt screw
Elevator lever EEHQE;“ fﬁﬁ

itk 58 Bh 122 ) S

M4lE SR FE(M4x4mm) x 1 :
© D @‘_‘é‘l

Ball link
EEEE x 12

M4 Set screw

MAIEER R
Mdxdmm

Control shaft collar
HEFEE( 5% 7.5x3mm) x 2

b A

Control shaft

T

4. 7x o 5x98mm Socket button

head screw

LEER TR
& M3x6mm

EGRHER

Linkage ball C(M3x3.5)

Aileron lever BEIC (M3x3.5)

TEEGIER

e

i Contrdl shaft \ | vl A0 il Control shaft

i -~ collar |V collar
" ERSES )\ EEREE
5% 4 7. Sx3Imm ¢- Sx ¢ 7.5x3mm \
.}I}
Bearing MR952Z LY
\ MROSZ 788 B V)

& 5xp 9xImm

Linkage rod(F)
Approx. 108mm x 4
ER(F)#7108mm x 4

Famm

87mm

16




8

3-Way fuel filter

EnEaRsE i w
%lgl tube '\IQII
53"*5‘ e Fue! tube clip B | Iﬂ!

Fan cover fixing Tip
EmEEETEER

Before fixing the engine fan cover, please use a starter
to rotate the fan and move the fan cover. This is to make
sure no any interference, and then secure the fan cover
with a fixing screw.

HRAEESIEANR S > BrERBNERBIERE » WEAE
B ERTABRENSABERTHREABEEERM

FUEL TUBE CLIP ILLUSTRATION #BEXREBRDE

Engine start: Unlock to refuel. .
S|SEERE) : RAET RS glnkagi ?tﬁgﬁﬁlﬁ?ﬁgg stop refueling.

Fuel tube clip A
DA

17




Bearing 69522

6957 280
& 5% ¢ 13xdmm

Front drive gear assembly
EEDSKEa

| -
Long umbrelia gear
HEREe } g
24T &

L~

Bearing 670122
67017788 &
# 12% 4 18xdmm

Tail boom mount(R)
EEBETEE G

Hex mounting bolt

TESEEE
¢ 2.5x60.5mm

' 700NT1 |

' ™y

O

Bearing 695ZZ
BO57 TR ( ¢ 5x ¢ 13x4mm) x 2

Bearing 6701 ZZ
G7017780( ¢ 12x ¢ 18x4mm) x 2

Figggnpoma®

700NT2A |

(© (wm

Socket button head screw
XEEAEEAM3xBmm) x 6

Socket button he
Y EFEATEBEMM2.

Socket button head screw

FXEBEAAEER
M3xEBmm

- '\."’,.r'

Bearing MR126Z2Z

MR1267788%( ¢ 6x ¢ 12x4mm) x 2

the.end at a fixed position,
make sure the gears mesh

other smooth.
gmm&%&.ﬁ!{ﬁ I3

, Apply a little amount of T43 thread

lock when fixing a metal part.
SRR B B o B R RS RT3 (R )

5%

Torque tube drive tail unit

EHEESS
©21.5x 4 27x46mm

™~
Collar T

BEEEAE
¢ 12.4% 4 18x10mm

-

T b
< Bearing 670122 -
‘n.\\ 67012 7l &
~..$‘\‘1‘2x¢13x4mm

EanEnia

Metal plate (L)

ESEL AR
4 12x22 5x37mm

. M2.5x6mm

Tail rotor shdft assembly

Control arm mounting bolt

EiRH S EEE
&x14x20.5mm

Socket button head screw
HEEREPB RN

S

Bearing MR126ZZ

HR126Z78
¢ 6x 4 12x4mm

Aluminum bolt

EBUEEESHE
¢ 6.5x% ¢ Ex29mm

Socket button head screw

LEEAASRH
MIxEmm

Metal plate (R)

ESRGHR
@ 12x22.5%3Tmm

18




700NT2B |

700NT2C | 700NT2D |

Tail rotor control a
LS

M2 Nut
P

Linkage ball C(M2x5)
BREEC (M245)
& Sx10mm

| AC%T%H |

T (l- ~_

T
)

Linka I C(E: EMREaRE

Bearing 683ZZ

B37780E
& 3% TxIMm

Collar

EZilLBEESE
4 3x ¢ 4.9x5mm

Washer

& 3x ¢ 4.8x0.3mm

Socket collar screw

BEATABERM
M3Ix20mm

OJEE®

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
WE%%%E@%@EH » EARDECABISEE R DERET  fBR%ROHRD

After complete the tail rotor assembly, please check if it rotates smoothly.
(If not, please properly adjust the part gap.)
EEHERRENEREREREAEHDRBUNSTEHEEREZHEER

Apply a little amount of T43 thread
, lock when fixing a metal part.
QRS E N R ERERTI @R

' N AN 7
@ D- (o (-
Socket screw Linkage ball C(M2x5) Collar screw
BEEA7TERERM3x8mm) x 2 IRBAC (M2x5) (¢ 5x10mm) x 1 B EEARAL (M2xBmm) x 4
Socket collar screw Socket screw Socket screw
B EEA VRS ESRH(M3x20mm) x 1 BFEAAREHM2x8mm) x 2 EE;E g'q TR
KOMmm
@@ @ @ |:| gashar
Washer Collar A [=]
5)( & 3% ¢ 4.8x0.3mm) x 2 EEHFIBEA (0 2¢ ¢ 3xdmm) x 2 3% ¢ 8x0.6mm
Thrust bearing @ |:|
e A ¢ Sx ¢ 10xdmm) x 2 @ ] Collar B Thrust bearing
by EEIPHIBER (¢ 2¢ ¢ Ix3mm) x 2 mgjtﬂ?cm
ring 68322 & 5x mm
GEATT8AR ( ¢ 3x ¢ Tx3mm) x 2 | _
Linkage ball C(M3x3.5) _ .
Bearing MR105ZZ @ ! CAUTION
IRLOSZZ87K( 0 5% 0 10xd4mm) x 2 SRORC 4363, (/o 1 1 - ALS
Collar P 1‘ - *
EEHLESEE ¢ 3x e 5.2x9.5mm) x 1 ] .II~, 1 wm thrust bearlng.  ———
Washer @ ﬂ [ m => =
WE( ¢ 3x ¢ 8x0.6mm) x 2 M2 Nut Bearing MR12822 | .
@ -] | 24048 x 1 ] MR128ZZ%0E( ¢ 8x ¢ 12x3.5mm) x 2 ' o’
M4 Set screw / ) ' Tall wg&»ﬂf«,
[ MIESERA(Mdxdmm) x 1 ) <\ - .
\..___4’ W _'.-:::_-_-:_______ N
Slide shaft Collar screw . Tailrotor holder
: - (_BRRE Maxdmm
'&cmnuu ‘ = ne—_—
|2 & B cm!gr A = L
Aim tail rotor hub at the concave of tail rotor shaft and fix i, Collar B by M4 Set screw
please apply a little glue on the set screw. %q;!gamza T MALEERERER
FEhieSE 13U FERe A EE ARV EsE | - SEhEsh LRk LR - & 2% 4 3x3mm Ta Mdxdmm
Assembling Umbrella Gear : Please note to push o i o 10x39.6mm
the gear to the end at a fixed position, to make @ 8x ¢ 12x3.5mmy Control link
sure the gears mesh with each other smooth. = ERFETE
FEEE: TEBUNKIERL  LBEZSERSTIAR - @
Socket collar screw
A REESM
M3x20mm
Slide shaft
ERRE Mo
o M3 Nut

™~ 3K CF Tail blade
KBHREIEH

19




Already assembled by factory,
please note to check again.
EiEEsA - BBUSTHRRE -

Socket screw

_ EEH":‘E s When assembling into the tail boom, please

apply some oil on the surface, to make it smooth
during the assembling and keep it vertical with
the torque tube for smooth rotation.

Torque tube gﬂ%ﬁ%ﬁiﬁ%ﬁﬁ%ﬁlﬁlﬁgmﬂmlgﬁpmﬁg
EEHE

When assembling
the tail boom,
please aim at the

. fixing hole 4+ 5.
M3 Nut
ANEEHHLE
Maps fasR e N

/'I.
f’/"*».., Socket collar screw Vertical stabilizer mount
/ SR PO 7 S R EEETE
"“HH M3x22mm ' e
F Tail control guide i M3 Specialty washer P
o memsEEs ~— HS%%&&%? a
Rty mm
e @ 3K Tail boom e
~— WS @1:\\_3
%\H - 785mm
T, "'u.‘h“.
Balllink /
EER ecial h
& g cialty washer
& 3% ¢ BxZmm

%‘all rudder control rod B
~ AT

.,

e & ""‘-..‘_
e

: ~Stabilizer mount (Uppé??“"? Socket scre

i FEREE ..f’! BEAS S

MIx26mm

Tail boom brace end  pgegore 3 bling, please wrap the tail boom

with a scoic wmd{ness 0.03~0.05mm)
to avoid the mount I'p%gg.
ggﬁ@ﬁﬁﬁﬂaﬁﬁm.ﬂs-u. AMEE  ILEE

D
L)

) 4 Wa izer mount

o) = EI"-

3K CF Vertical stabilizer

Tail boom brace SKEM EE R

BT
Socket screw

700NT1A | i

© [ oo e gt

Please apply's
ﬁgﬁﬁmmumm] x4 dust cov:f o!:' w
; some oil on the b

fix MR148 bearing on the torque tube, avoid CA glue adhering to the
e the bearing stuck. When assembling into the tail boom, please apply
holder and press the holder into the tail boom horizontally.

- ; LA BCARGHR ] . mEEE - ﬁﬁcgﬁmﬁcﬂﬂﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁfﬁﬁ EARENR  EEDREBREAREE
. ) BWEdE - 5 ERE BAEGDOEH
% Bearing MR148Z2Z
M3 Nut
ISESREARNS x of  Neutralpoint 'FAlSUEE

A of torque tube

; " = [P 7m
@ l .................. "."'I "t\.
Socket screw Tube front 26 26 Tube end
B A 7R A (M3X26r AU 4 Ty VY =i
m éﬁ; ';.?;;;FEE.? bearing holder
i Spray Silicone oil inside the tail boom
= & I 5 B ¢ 14x% 4 20.7x13mm
M3 Specialty washer
M3 HED(o3x o 8x2mm) x 2

700NT2EA|

© [wm |

Socket screw
B AmE(Me 2mm) x 2

© [ -

Socket collar screw
EFEASERESHMIx22Zmm) x 2

H

M3 Specialty washer
M BT D¢ Ixg8x2mm) x 2

M4 Washer Fa[l link \
\ NAREE)( ¢ 4x ¢ 10xTmm) x 2 L SEREE x 2 m

20




' 700NT1A |  700NZ2 | ' 700NZ2A |
m- © Throttle linkage rod @
Socket button head collar screw q AREERBLS I Ball link
| FEFEABBRERM(MIEmm) x 8 L R 2

700NB1 |

f@ i )
Socket screw
BEMASASHMA16mm) x 2

O |

Iad Washer Please assemble the G linkage rods inside
S the servo horns to avoid any interference

caused by the canopy.
GERBERAEENAREDIFRAUAMES

M4FE SN ¢ 4= 10xTmm) x 2
. (¢ )

head collar screw

3 HAEES)

/ o4 o 10 TImm
Socket button head collar screw Ny Socket screw
HEBERM TR EES r~" BEABEH
M3xBmm Mdx18mm

Throttle linkage rod

Approx. 108mm x 1
SRPI AN 108mm x 1

7amm
>

B7mm

| &cgls"g"

When tightening a screw to a plastic part, please tighten it firmly, but not

over tightened, or they will strip.
R RS ERUER - ERROERAT - BRI HESEIES -

21



700NB3 |

-

L HABGEZERIE x 1

©

Socket collar screw
EENBBERME(MH2Tmm) x 1

When tightening the main blade fixing screw, please tighten it firmly,
but not over tighten, or it may cause the damage of main blade holder

and result in danger.
FRETRRAEMATREERENY  BRTBSHEMARERR - ROBARE -

Socket collar screw

EEAT R ESH
MS5x32mm

§

M4 Nut

| 700NH

1A

-

[T00NH4A | _—p—

-

Spare part:
Main shaft spacer(0.8)

6 - EEEE 0.9
(¢ 12x ¢ 16x0.8mm) x 1

O |

Spare part:
Main shaft spacer(0.5)
5 : EWBF 0.5

Main shaft spacer(1)
ERBE (1) (¢ 12¢¢ 16x1mm) x 1

Spare part:

Main shaft spacer(1.2)
BR : TR (1.2

\ (¢ 12x ¢ 16x1.2mm) x 1 (& 12x ¢ 16x0.5mm) x 1 Y,
Linkage rod(D)
7 0 0 N ZZA ] Approx. 67.2mm x 2 | 44mm
P E2(DH67.2mm x 2
(@Y
Ball link
MR x 4
L
700NZ2 |
ol A
Linkage rod(D)

EHR(D) 4 1.96x4dmm x 2

Main drive ge
FeElEiE

T

T

=
L—W

i e . e 8

M4 Nut

Socket screw
MARSRESRIG B SRR
Mdx=2Tmm

M5 Nut
MSE5EEURIE

>

Option equipment:690~710 Blade
S 690-710EHF R

A |
e 7
===z

. o

(.-'-"m

D

Standard Equipment:

Main shaft spacer(1)

WS FHBH)
d12% ¢ 16x1mm

Spare part:Main shaft spacer(1.2)
Main shaft spacer(0.8)
Main shaft spacer(0.5)

5 TMBE(1.2) ¢12x¢ 16x1.2mm

FEERS 0.8 ¢ 12x ¢ 16x0.8mm
R 0.5 ¢ 12% ¢ 16x0.5mm

==L @
Mum-—y <
70 (]
e 00

22




6.EQUIPMENT INSTALLATION sExX&EkES

Gyro
e 3t 3 —
o
Battery of receiver
Bl aa et
/ L °@
q @ NC)
o @
]
Hook and Loop Tape(fuzzy) ® ’ rd
L fipatt B 0
Hook and Loop Tape(hooked)
B35 (40 oo C]
0ol
Receiver mount - 2
N 33 H
Receiver 90 Muffler
e IR ENEE
<
Gyro
@) o g L
@ Battery of receiver
S BB
H
L]
®
"ﬂﬁ
= ©
Option /Unnecessary
equipment:Regulator controller 0
ZREHEHE | ®
EROE R
Receiver mount
@ @ 2] I 38

23



e —

Linkage rod(F)
Approx. 108mm x 4
H2(FET108mm x 4
Tail rudder control rod A <
prox. 283mm x 1 75mm
| RACET@IEA K283 X 1 [« >

250mm

f g

Sy

0 Y
T iy | 1 |
[ (et '

8.CANOPY ASSEMBLY #mEaeis /

20 Canopy nut
HEIEOERE

/
)
Canopy protector
am:ﬁ:
Landing skid nut
0 8
A A g
T 1 §

24



15
[}
B
[
5
=
h
=13
=
O
<
=
(7))
=
el
—
f—
=
T
—
B
= |
(o}
1]
)
5
1]
=
LLd
N

Battery of receiver
g 4]

R
A (L

NG T .
. =y ______..“M.. I
o -]
( I ' ;

] | o e o v
@ e Cumll oty
- .W = [x] _..._1 At fad .
= L
e T )
) P |G, @ = B
= T\ S ;
7 | g ) -

Tall rudder control rod B

rox. 301mmzx1
E {BIEARE 801mm ¥ 1

F78mm

Optlon / Unnecessary
equipment:Regulator controller
MW% .”ﬂ.@m :

78Bmm

HITEC - FUTABA 7CH receliver wiring
HITEC.FUTABA 7CHBINEE BT EE

Alleron T
IFH/ER LY
CH1

Elevator <o
%m_imn._ﬁﬁ.w.

Throttle _—<7o,
l. L3

2 I

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Alleron, and especially Pitch(CH6) and Gyro(CH5) controls.

R T e e n o () s B o e

JR 7CH receiver wiring — Battery of receiver g

THBRE SR TEE 4.8~5.8V
X . | FEB R 4.8-5.6V

7-Channel Receiver is adequate for the requirements of the T-REX heli.
You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Alleron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

R R e ey e d R Jias

25



10.SERVO SETTING AND ADJUSTMENT @RsssiesRng AULIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
IWIRERTE REBFEEESE5EE » £ LBECRIRRIOETIRIF -

:mm Positions of CH2 « CH8 are exchangeable, After
assembling as photo (Note:Set the transmitter
under CCPM 120 degrees mode), pull throttle
stick (pitch) upward. if one swashplate servo
(or two servos) moves downward, adjust reverse
switch (REV) on the transmitter to make i moves
upward. If three servo move downward, adjust the
travel value (+-) of SWASH CHE on the transmitter
to make them move upward. When the actions of
Alleron and Elevator are opposite, adjust travel
values of SWASH CH2 and Ch3.

:l:;'-;g_ ’M. o GERL:
o - = ) -. = 5

Alleron: Pitch:CH8| Alleron:CH2 -
BIR:CH2 gRe6:CH6 | BIR:CH2 p
FUTABA/HITEC Transmitter/Servo

assembling as photo (Note:Set the transmitter
under CCPM 124 rees mode), pull throttie
(or two servo C :

FUTABA/HITECGEI2 S8 24 FE AR ESMRIR Posltlons of CH1 - CH6 are exchangeable, After

iy g

......

connect to BEC/ I etting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopte : s, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly

M%ﬁ T Ty Sy m‘maﬁf ANBEWELE - veRnE ouE E&%ﬁﬁgﬁfégﬁgﬁ %
# 709% oY 83 FRECIEINE IR » B0 ETERIIBRE - TR B)BECE R A5 OV Blf 4 14 68 -
% fFeIRBIRTEH ] B 3% BY 90° %E! %ﬁ?ﬂﬁIEEI %ﬁﬁ%ﬁ%qﬂﬁﬁil » B0/ EPIIREE -

TAIL NEUTRAL SE HEAD LOCK DIRECTION SETTING OF GYRO [CiRiS# TSR E
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
%Eggggagggg ;g%ﬂ?ﬁﬁmﬁﬁifﬂﬂ « 5B Pitch@RRBREBP the gyro to"REVERSE".

S LI e

Tall moving direction
EEHEHLSD

26




12.PITCH AND THROTTLE SETTING =EiessRs5506PIaE AUIGN I//

GENERAL FLIGHT —fi@fR{7#3\

GENERAL FLIGHT
—RRARITERIL

Throttle
#BPI

mﬂﬁm +10°

BO%
B0%Hovering 5

1

Stick position at h1nh*'fhmttlﬁimbch+10
EASEE/ BPIL00%/Pitch+10

= || W |~

Stick position at Huvnrlnq.a"l'hmﬁe 60% Pitch+5"
EARF R/ HPI60%/Pitch+s’

o

Stick position at Inwﬂhmtlla owﬁtcho—-f
{EAR{EE/ 3HPI0%/Pitch0~—2

3D FLIGHT 3D RTiED ["IDLE 1:SPORT FLIGHT |
- Throttle Pitch
HBPY $Rib
+10~+12° 5 100% +10~+12"
I— 4 75%
3 60% +5
. 2 65%
: 1 70% 5
’. e 00Kz soemmssimmma iy
N ! T

on a'th1g

o st g ch+10~+12° 75%

t. ]_ ~+12°

_____________

[ o il L L

]
1 2 3 4

Throttle Curve(Simple Aerobatic
ShiR{TETUBP i
= ["IDLE 2:3D FLIGHT |
Stick position at mldd[oﬂhrnﬁo m 0 Throttle Pitch
BA205E/3BPI60%~65%/Pitch O BP9 [+
e o +10~+12°
60%~65% Middle -
60%-65%D 0
1l T 10~-12

Stick position at low/Throttle 100%/Pitch-10~-12
BAREE/ HBPIL00%/P1tch-10~-12"

1.Pitch range: Approx +13 degrees. |
2.Hint: Do not exceed 112 degrees pitich range. Doing so may cause motor :
&HUTIGH overload and binding of certain head components.

Z ® | 3.Hint: Do not tilt swashplate more than 9 degrees. Doing 50 may cause motor

overioad and binding of certaln head components. | f | F
1.4RE5 (Pitch) i{TEM +13° 1 2 3 4 5

2.5 : BERENRABL1? - BARBRE  THERCIEENEERENETS Throttle Curve(3D Flight)
3.8 +FRENARREDBEY - BARBRE 1M§|mmwwa R TRTHP IR

27



13.GOVERNOR INSTRUCTION MANUAL =&ss%ER5S

FeaturesI)gE5R B8
1.Compact design, easy use, simple setting with great speed control performance.
2.Speed resolution: 0.1RPM
3.Speed stability accuracy: within 1% (Steady State) Sensor o
4.Not apply to S9251 - $9256 and other 760 , s servos. BEROS Throttie = CH1
| SHBOREES  TRERORE  DRSERNEERR | — o ] CHS
2 BEEREC 1RO Machating Heht = CH4
3. T E1IYLIA (steady state) Green: Govemnor ON - cHg
4. 478 AS9251 ~ $9256%760 p sicl iR 88 - ﬁg L T —f AUX
= Throttle travel setting {?“BM:BI vor of more)
Specifications 258 1&8/® 4 ARITEREN R SIRE
1.Operating voltage:DC4.5V-6V . OC 4.5V-6Y o o
2.Consumption current: <20mA@4.8V %ﬁg:; , E}:ngmjg 4 6;'.# "
3.Direct detection of engine rotation speed 3 G iﬁﬁlélﬁﬁﬁ N

4.Speed control range: 10500~21000RPM
5.Servo RWM output pulse width: 1~2ms,

not apply to S9251,59256,other 760 . s servos.
6.0perating temperature range:-20°C~85°C
7.0perating moisture range:0%~95%

4.BREBE:10500~21000RPH -

5. (IR BPWNEN LR T ~2ms » REA S9251 ~ $92565F760 u iR -
6. T{FREH®E-20C~-85T -

7. TERERE: 0%~95% -

8.Case size(body):28.5x26.2x9mm 8. ZFMMNRRT:28.5x26. 2x9mm -
9.Signal wire length:160mm 9. G K : 160mm -

10.Sensor wire length:250mm 10 W3R R AE#R &K 250mm °
11.Weight:10g(including wires) 11. 5 %: 109 (SR °

12.Accessories: Magnet x 2pcs 12 . 8C - TR % P sl
Screw (T2.6x6) x 2pcs
Governor mount x 1pc

Instruction ZE{EARHA

S pole faces u
Sam L oo P

e

N pole faces up
NAESH =

Clutch bell
RS54

¥In order to balanc e

W Governor mount
LERBESER

operation,
XRIROBE | na
1. See Fig. 1, fi magnets on the mounting hole of the Clutch bell with CA glue or R48 glue, the north pole of one
magnet (mari up and the north pole of the other magnet faces down.
NOTE: Magne t be firmly secured. If the magnet falls from the engine fan during the flight, the governor will automatically
cut out the speed control function.

2.See Fig. 2, install the sensor on the main frame, and check if any interference caused by the clutch bell.
3.Before connecting to the governor, first please check the rotation direction (clockwise/anti-clockwise) of throttle servo and travel
range are correct.
4.Choose an un-used switch for governor ON/OFF switch. Connect the yellow sign wire of the governor to the receiver's channel.
Then connect the governor to the power and make sure that turning on the switch is for Governor ON and off is for Governor OFF
(Green LED ight is governor ON mode, and Red LED light is governor OFF mode)
5.When connecting the governor to the power, LED light is on. When the magnet is lapped over the sensor, the LED light will be off.
(If the LED isn't off, please check the polarity of the magnet and check if the wire is well connected and check for the distance
between the sensor and the magnet.)
6.Adjustment of throttle travel: First place the throttle stick at the lowest position, and then turn on the transmitter. After that turn
on the receiver. When the LED light is on, press "Throttle Travel Setting" button on the governor for 3 seconds. While the LED
light flash, please place the throttle stick at the highest position. Then the LED light will be off and later be on again, it means
the setting is completed.
NOTE: Do not run the engine before completing the throttle limit setting, to avoid the throttle travel error or servo reversion.
7.When normal, the throttle curve is straight (0%/50%/100%). When ldle, the throttle curve cannot be lower than 50%. When the
govemor falils, it will go back to the governor OFF mode. Therefore, even though you have installed the governor, the throttle
curve of transmitter must be set as regular setting.
8.Two conditions- Governor will be enabled:
(1)Turn on the governor switch, and LED light is green. (2)Throttle position >30% and more.
9. When the governor turns on, the rotation speed of the engine is controlled by the ATV (%) which is the channel chosen on the
4" step. The following chart is ATV setting and engine rotation speed for Futaba and JR transmitters. The rotation speed of main
blade is converted according to the engine ratio of original helicopter.

28



13.GOVERNOR INSTRUCTION MANUAL =asesersy AUGN ///A

1.8 —%R8EHERE —RANBAL(FECROER N » —FANEBT » LICATRIHEERSEHABOWRME L -
XERUBABRER » EMTOIRBIMART - BRJEFSDHIHEERIDE -

QUAB-ERUBRBERABLZERANLE  IRESTSHRESHEREETSOER

JEREERM - SREHIAORBELERBMTESSIERE -

4 B—BERBLAEROBERRM - (FRERRAFEZEOURMAER - LB EBNRSHANIREDRWSE LB BUCARMEE - BERBE
RBZLBFRERHBIDIFER - LREFAEEEERRD,  RABEZEFEREN RERENFEER COLEIREIE » FEERENLEOIRILES -

5. EERFZLERE » LEDER - SRBRARARESH @ LEDGRH -

(ZLEDRIBH - MREWMEHELSER - RBERESIER v BOBRUEBERESER < )

6 BPITROMKIE : ABPIERBERONUE - BEFHERTEH - ABFRHER - ELIDRBRLEESE LORER= - ILKLED
EH% - EERBPIBEEIESHAUE H BSLIIBLRBEZENTE » ITNREIERE -
HERARNITERFBPITRRENDDHABDSIE - DIRBPITRERABERRERQAZBE -

7. BPId#RENOrmMa 1K RE R (0%/50%7100%) - 1d1SBPIHRBIERS T I ENRS0% - B EBREKERSE - BREBOVBPIHRIDBIKIRIER
PRARRE  AREEERXVNFEELIEEERL -

8. BEBFNEWMEMHE "H: (DREBEFHMIL - LEORRIE - (2)BPIHUE >30%2A L -

0.BZHREER » SIENERANREBISEMBEEENTERE ATV) BDLL (%) AETERE - TRRKRFutabafIREZRBATVR B IELHS]
ERRNAIRE  TRENBEFEKRBEARNSIESILLRE -

FUTABA PCM 1024Z FUTABAT14MZ/T12FG/T12Z JRPCM10S/9X/9XII
ATV T_m ?rm REX 7 N - | -REK TWH
ine speed |Main blad 2:1 i blad sed8.2:1 E e speed |Main blade 8.2:1
e "R o | R | e T RS o1
10% 10500 1280 10500 1280
20% 10500 1280
30% 10500 1280
40% 11200 1366
50% 13300 1622 12400 1512
60% 14550 1774 13600 1658
70% 2288 15800 1927 14850 1811
80% 2489 17100 2085 16000 1951
90% 21000 2560 18340 2237 17200 2098
100% 21000 2560 19700 2402 18450 2250
110% 21000 2560 20860 2544 19640 2395
120% 21000 2560 21000 2560 20760 2532
130% 21000 2560 21000 2560 21000 2560
140% 21000 2560 21000 2560 21000 2560
150% 21000 2560 21000 2560 21000 2560

NOTE: If the LED light is off, please check if the magnet is lapped over the sensor. Please turn the magnet position

of clutch bell to let the LED light on.
HURBRKEEBB/ER > FUERHBRENBES  ABDUSHHHRUE - METETE -

29



14.2 IN 1 VOLTAGE REGULATOR INSTRUCTION MANUAL G1BEBRZ%ERRE  ALIGN I//

FeaturesThEEER 6

1.Due to the unique 2 in 1 design, the regulator's functions provide power to the receiver, servos, and the internal glow plug
ignition system that does not require you to remove the clip lead.

2.The linear regulator design results in no interference to the receiver. The required input power may only consist of a 2 cell
Li-ion or a Li-Poly battery.

3.When the integrated power switch is moved to the on position, the voltage indicating LED's and ignition indicating LED's will
illuminate displaying thestatus of the battery voltage, and of the plug ignition functlun.

1. B0 _S—8Et » IR 3 B (BEC) [/ BB - mﬁﬁﬁ&ﬁggﬁmﬂﬂwﬁﬁ B E ONEE - SEMERE Fﬁﬂiﬂﬂﬁ‘!ﬂ
2 AR ET - mé}%ﬁEZCELLHBU iongkL 1-Po1yEBh Hﬁﬁ*g% ﬁﬂ!‘l‘EEJBE IEEVIER » IR
3. RIGREFFRMN - SRIETERMNIETIEINE - JDERYERMERICNE CnnnactPosltlvapnrttu gluwplug

terminal.
| \Eiﬁxlamtmmﬁm

Voltage indicating light

Specifications ZE R R 18/ B4 SEETE
1.Input Voltage: DC 7.4V 2 cell Lithium or Li-Poly battery m;::nh;ﬁfgmm
2.0utput Voltage: DC 5.8V(BEC)/1.5V(Glow Plug) Green light iatg

3.Max. Continuous Current: 6A
4.Weight: §3.5g (including wires)
5.Regulator size: 80x30x13.3mm
Control board size: 35x24x10mm

1. BAZE:DC 7.4V 2CELLEEE

2. WM DC 5.8V (BEC) /1.5V(Glow P1ug)
2 -|AE ﬁﬁtﬂﬂﬁ 6218
4.8
0.R

Green light /8
Green light #s

&:53.509 (E®RE
A ﬁﬁ%&ﬁxSOxla 3mm
Bl #R35x24x10mm
Power switch
RiFBEH
Instruction L {FARA

Receiver and Servo Voltage Regulating Functions: __

1.The Auto-detecting voltage LED's will display a seri Ight array is illuminated then
the battery Is fully charged.When the voltage drc - - I turn off. USE CAUTION: Once the
green lights are no longer illuminated the batte ight. When only the single red LED is lit,
DO NOT ATTEMPT TO OPERATE THE MODEL Th ned too low, and must be recharged before its
next use.

2.1t is important to note that not 2 operate on 6 volts, such as Futaba servo models 9241, 9251, 9253,

9254, 9255, 9256 and other dig dling 6V. Please check with the manufacturing specifications

of the servo before atl:empﬂng | ine voltage Step-Down may be purchased and is recommended

Vos are desig >

254.9255.9256%F » [LERMQIRSBTESIRESOEER TER(E - PILUERILRZEIREFRESNI0ES5. 1V
 HRIRBEE: MIBIRTVESTOVRE AR RIRERIT AL RS -

nctions:

ing the wires using the included diagram as a reference. Once completed connect the battery and move the

0 the on position. Depress the "START" button on the control board. The green and the orange lights will
illuminate. When this happens the glow plug is being ignited for a period of 15 seconds. After 15 seconds, the control board
will stop igniting the glow plug. If the engine has not yet been started, the process can be repeated by simply repressing the
"START" button. The Ignition system is designed to automatically shut off once the engine starts running. To ensure that the
system Is operating properly, check to make sure that the orange and green lights have shut off once the engine starts running.
In the event that the lights are still illuminated once the engine is running, it may be necessary to remove the lead clip from the
engine.

2.1f the orange light is not illuminated after pressing "START" then this means that the glow plug is not being ignited. Please
check to see if the element of the glow plug has burmed out, or if the lead clip is not properly connected to the glow plug.

3.If the Glow plug is short-circuited or the lead clip has contacted the outer case of the engine, the red (SHORT) light will be
illuminated approx. 1 second after pressing the "START" button. If the "SHORT" light illuminates the system will automatically
shut off the power to the output leads.

WEERSNEEE S :

1. fKERSEEBSTNERE - BISREFER - EEN T IEHIRBR L START # » KRR IETENRERBERRRIE - RTNERBCIERRND »
BN FFANR1Y - 15002 SRR » WMBZRONE - AIBIE—R'START ' §# : BREIRESERRIE - PILIS|IEEHE - ERRBE - el
TERISDERE » BIFARERNER -

2. 5T "START RES - BI85 » RIWNESRESRHN » BRENEFNNEEESHEBHRER - RERICRERXAENEETEIKL -

JURKREEFERNBNEEMAR (FHRER ) RBSIENREBIT - ST 'START'# » ALE (SHORT) g8 RE » 1B FILEEEIFEATIREL
FRENEERCRENBRSHRRESEBISIENR -

NOTE: Please use double-sided foam tape or hook & loop tap to fix the regulator on the helicopter. Please do not tighten the
wires of regulator hard to avoid the wires loose or broken caused by the vibration during the operation of the helicopter.

AN REARRYERARMSH ERENERNERE  EESNSHENIEREE - LZESSENREREISHN SRR -

30



15.FLIGHT ADJUSTMENT AND SETTING RiT@{rassE

Please practice simulation flight before real flying R{TEIASRRBERRRGT

A safe and effective practice method is to use the transmitter flying on the

computer through simulator software sold on the market. Do a simulation flight

until you familiarize your fingers with the movements of the rudders, and keep

practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2. Practice to operate the throttle stick(as below illustration) and repeat practicing

“Throttle high/low", "Aileron left/right®, "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

ERSFFEFMSEFOVRESINA) - BERBMRT » SoETEIRERIIRS » —E%

B - REZEARBLI 0 BB BHERSEENE - LSRR B CBRRT » AES

BOO0RE - WABNER - ERFREIRNRVEHSBRIFRISO -

1./ EFBITEZIRAVIRTS (RS ERIBIGR)  ILREFMEMREBLESS -

2. RBRIFENINSER GAFNRIELSIUTE) - UREBSFBHIS/E - 8RE/6 -
FERCR]/ BRSO/ GRIFST

3. ERROHRBHEEEE - FEEABEIFBEVR » FIEEEAESELIESBIEE -

Mode 1 Mode 2

. b . Y, A

A——d — —— ——

Alleron 2l o

Rudder 5@
[

31




Flight adjustment and notice R{TREETE When arriving at the flying field.

* BIERTR
A\ CAUTION

©Check if the screws are firmly tightened.

©Check if the transmitter and receivers are fully charged.
OBRER R EDHE?

OB EWBBHLES B -

wQELAME YR NGB YAl o sl & ALkl YN i

AHUTIGH
3 B
If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
ﬁ{ﬁmﬁﬂf&ﬁﬁﬁﬁ HIERILPEER - WSRRPHREESBUWER ﬁﬁ@ﬁ%ﬁ“ﬂ?&ﬂﬂ%ﬂﬁkamm

Engine start preparation 3|58/ %E
Separate the fuel tube and the joint and start to refuel. Please be careful to avoid the dust entering the tube. When the fuel

tank is full, please stop refueling and reconnect the tube and the joint.
A E RN - WHALFEIE - S EENEDIEAETN - BBBEM » BELLHBRRIIEMEFERES

ATE -\
First check to make sure no one else is operating on the 8ame, | cpheck if the throttle stick is set at the lowest position

frequency. Then place the throlﬂoﬂckat lowest positionand |, | and check if engine throttle is at low speed.
turn on the transmitter. T | RRBPIBRRERENLE » LRBSITEHPIBRER -

E%&Eﬁﬂﬂﬁ“ﬁﬁﬁ{@ﬁﬂﬁﬁﬂﬂ H Gk mFHE

Method 2
B

2 IN 1Regulator
2 IN 1BECHF B8 ]

[ 7.4V 1900maAh Li-Po Recelver 1.5V Battery for glow plug
Battery for Regulator i 1.5V EERRHE
RREEZEFE7. 4V 1900mAh Li-Poit

32



Engine start and stop S5[&ZBFEN

1.Connect the battery to the starter and check the rotation direction. Insert the starter shaft into the starter completely.

2.Tightly hold the main rotor head, and insert the starter shaft into the starter coupling. Then turn the starter to start the
engine.

3.When the engine starts, stop the starter and remove it from the starter coupling. Please keep holding the main rotor head
tightly.

4.Hold the main rotor head tightly, and turn off the power of glow plug or remove the power.

5.Still hold the main rotor head tightly, turn throttle trim at the lowest position, and keeping engine in lowest regular running.

6. If you want to stop the engine, please set the throttle trim (beside the throttle stick) at the lowest position. If the engine

cannot stop, please put the Fuel Clip into Iock posltlnn to stopping refueling.

AS EX 8 8B th B2 e Eh 3R TR SR EESE) 750 ¢ /4% @IEJ\M%

| in ﬁg%%f%g L ce—

g%% Eig HM?F@E %@ﬁgﬁgﬂ%{ggﬂﬂ&%mgggéﬂbﬁgﬁt  EPBER A ESHETENE - REPBRIHS -

= 11.1~14.8V Li-Po 2500mAh Starter Battery
11.1-14.8V Li-Po 2500mhESEhEit

Main rotor ac
/D\CASTION

lange 0 s, so please keep away from the helicopter at a distance of at least 10m.
5810 RAEERE -

blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.

4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

§§ﬂ¢—§$w gg&@%ﬁgltﬁéaﬁ HEY ﬁﬁma
BPIEAF RS i " S Q
%@%_ﬂﬁﬁﬁﬁﬁﬁm el © %%ﬂﬁngg(f i F %ﬁm B OB - RILEIIRENID

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

3 RRBMREN BN LIRE SR (110D )\ WA (VI - SIREIE ) \DRICHIN - MNAER O I

&C.gﬂgﬂ
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking -
to make sure the rotor is correctly aligned. After tracking adjustment, please — —

check the pitch angle is approx. 5° when hovering.

IEFEEVAE g SRRE EMW%EEE °
ﬁﬁmﬂ& ﬁg%ﬁhﬁﬁg&%&ﬁﬁﬁﬁﬂgﬂﬂ

33




FLIGHT ADJUSTMENT AND NOTICE R{THERT&

AT
©Make sure that no one or obstructions in the vicinity. ©During the operation of the helicopter, plsa
©For flying safety, please carefully check if every stand approximately 10m diagonally behind
mamment and directions are correct when hovering. @%f;'ﬂ%"cg%?&ﬁ S10AR
ITHRER FREDI0AR -
ﬁ% Eﬂg%&ﬁgﬁ%ﬁmwﬁm@Eﬁ . ‘ Awmmna‘ Do not attempt until you have
¥ & | some experiences with the

operation of helicopter.

ERRNARERTERSRE
1T -

STEP 1 THROTTLE CONTROL PRACTICE :IEEFQMHE

Mode 1 Mode 2

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE BISf0F =52
Mode 2

©When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEEA ML ﬁ 15 (R {E TP
%% *U'Fﬁﬁﬁﬂﬁﬁﬁ%?ﬁﬁﬁlﬁ

1.Raise the throttle stick slowly.
2.Move the helicopter in any direction k
left and right, slowly move the &

; sticks in the opposite dire
[] ' original position. v

IR R
- E]J!ﬁ T

ﬁ}“‘”‘"'““ u

©lf the nose of the helicopter moves, please lower the U s i}
the helicopter 10m and mntlnue ar- ;
©lf the hellcopter flies too far ¢

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.
gﬂiﬁg stepl~3 mg&gz Tt CEEE LT EREBEEEEBR

©You can draw a smaller circle when you get more familiar with the actions.
OEIRENBEIRIFHIE » (RILIBS ) EE -

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE i@ ES#H O EREE

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
ERB1Sstepl ~4BEFAES » ﬂ'ﬁa‘:ﬁﬂa RSB stepl -4 - 2B INEEABRECEERIHAES -

34




ADJUSTMENT OF EACH TRIM 7/{TEH{EHE

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.
BISFIEDBPIERT - EEFERBKENER - SEFRECTDSO - IERREIZIESE

1.Adjustment of rudder trim B S5O Mode 1 Mode 2

Just before the helicopter lift-off, the nose
Hﬂ 0k 2
I.ut r-tgnl

lean left/right...

When leans right, adjust the trim to left side.

When leans left, adjust the trim to right side.
IR + WORBA/ETTOIRE. ..

FERBES
e SRR GRS -

2.Adjustment of elevator trim A FICHEE

Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans backward, adjust the trim up.
TEEFBESEMRE ﬁﬁﬁ"iﬂ%ﬁﬁﬁﬁ

B e L

3.Adjustment of Aileron trim FEF RHHE
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
EE%EEE?E  BEET/EHORE...

aolen SRaRs:

TROUBLE SHOOTING DUR HT 20{O8RMF{TE
Sit ~ Cause Way to deal
5R&HE HR
Adjustment of pitch rod has not Adjust the length of linkage rod(A)—Regular trim
Blade Trackin been done. Adjust the length of lin rod(C)—Slight trim
58 57 PITCHER REWER TS & %%g
the rotor % Pitch of main blade is high. % Lower the pitch about 4~5 during hovering(The
{E * EHERBPITCHIRES rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during * B {EP 1tchiSBEP 1tchi#td-b (R BERF EHER B AR40 1600RPH
hovemg % Helghten the throttle curve during hovering.
* FHERG P ehiRE(E * S FEHERG P EhIR
Duﬂng{sliﬁmﬂng
High rotation of the rotor * Pitch of main blade Is low. *Adjust the rod {A) rotation should be
FIFRSERS * ENERABIPI TCHIRE about 1 ﬂgﬁnn durl< {TM
* Throttle curve Is too high during *um CAY (BEhEls H lﬁﬂﬁRPHJ
5 “Lower the throttle curve during hovering.
K (FHERG P EBHRES * SR HERSBPI dhiR
The tall leans to one side during * Fallure setting of tail neutral point. | *Reset tail neutral
hovering, or when trim the rudder and :‘Eﬁmﬂigm - :Fﬂ%@]&f
] m L m =
rehlmtoﬂm:?h'al the tail laus and o AR sensitivity
%:@Eﬁx—ﬂﬂﬁ Egﬁg%
Sensitivity of
the gyro
FRIREBRE
ﬂlahllwmlcﬂlndﬂghtdmmght The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. FRETRERS FETE
ERNTHPINERITORORERERE -

3 If the problem is still there even after tried above, stop flying and consult to your seller or experienced pilot.
KTEHGE A ERER » (DRENEBRE - BLAFELLRTECENEASNEEROMRTES - -

35




16.PART NAMES AND OPTIONAL PART LIST SSi®t+31Rmissa0sin

36



No. Code No. Name Specification Quantity Remarks
1 HF10-18M Thrust bearing IR | ¢ 10.2x¢ 18x5.5mm 2
2 90NH024 Spindle bearing spacer WML ERT) | ¢ 10x ¢ 16xTmm 4
3 50B6800ZZ-2 | Bearing 6800ZZ 6B00ZZEE | ¢ 10x ¢ 19x5mm 4
4 90NH002 Metal main rotor holder B ESind gl 2
5 90NZ001 Linkage ball A(M4x5) DRERA (MAXD) | ¢ 5x24mm 2
6 T65032 Socket collar screw EBEATRBESRM | M5x32mm 2
74 N10050-3 M5 Nut MORGRESRIE | M5 2
8 90NH003 Metal main rotor housing M IEREEE 1
9 90NHO013 Damper rubber PmeE | ¢9.9x¢ 17X7mm 2
10 90NHO005 Feathering shaft sleeve BHEE | 910.2x¢ 17x21mm 2
1" 90NHO026 Pin EHEEEAE | ¢ 2.5%35mm 2
12 90NZ006 Socket collar screw BEREA7 ERERH | MAx24mm 1
13 N14001 M4 Nut MABGREERE | M4 1
14 T64008 Socket screw ERA7 AR | M4x8mm 2
15 90NHO001 Metal head stopper ¢ 40x7.5mm

16 T63010 Socket screw BEATEEMR | M3x10mm

17 90NH004 Feathering shaft =9

18 90NZ005 Collarscrew  SBEERHRMOX

20 90NHO011 Metal SF Mixing arm

21 50H683ZZ Bearing 6832Z

22 | 50H024 Collar 2
23 | 50H022-2 Washer | 4
24 T53012-1 Socket button hea A EEA 12mm 2
25 90NZ003 Linkage C(M3x3. ¢ 5x8.5mm 4
26 90NHO007 ¢ 10x ¢ 12.5x69mm 1
27 HMR104 ________ MRI04ZZEE | ¢ 4X ¢ 10x4mm 2
28 HMF1052Z MF10527888 | ¢ 5x ¢ 11.2x$ 10xd4mm | 2
29 90NH023 MASER RS | M4x10mm 2
30 90NH008 bar control arm M TEREDE | ¢ 4x17x58mm 2
31 90NHO009 bar control rod TERREBHEIRE | ¢ 5x¢4.5x71Tmm 2
32 T63006 o Socket screw EFEAEEHR | M3x6mm 4
33 T74004 M4 Set screw MALERERHR | M4xdmm 2
34 90NH025 Flybar rod FHRIE | ¢ 4x570mm 1
35 90NHO033 Flybar paddie ER 1set
36 T73006 M3 Set screw ML | M3x6mm 2

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

FPBANSE - SNBSS ASEHSE - ANTGRSEIRNS
% R R S e T al o e

37



38




No. Code No. Name Specification Quantity Remarks
37 90NHO012 Metal washout control arm SWMBREDHIER | ¢ 7Tx6.7x59.5mm 2
38 90NHO015 Radius arm Radfusitg 2
39 FMR52ZZ Bearing FMR52Z2 FMRS2IZE8 | ¢ 2X ¢ 5x2.3mm 4
40 T52005 Socket screw BEAAEM | M2x5mm 4
41 50H683Z2Z Bearing 683ZZ 6837788% | ¢ 3x ¢ 7TX3mm 4
42 50H024 Collar EEHEEE | ¢93x¢94.8x1.5mm 2
43 50H022-2 Washer BY | $3X$4.8x0.3mm 4
44 90NZ002 Linkage ball B(M3x4) PREB M3x4) | ¢ 5x12mm 2
45 T53012-1 Socket button head screw LEWEA AR | M3x12mm 2
46 90NHO010 Metal washout base EWMONE | ¢ 14.5x22x21mm 1
47 CCPM Metal Swashplate s MCCPM-+=Fada 1set
48 90NZ002 Linkage ball B(M3x4) PREEB (M3xd) | ¢ 5x12mm 7
49 90NHO12 Main shaft # | ¢8xd12x212.5mm | 1
50 90NHO036 Main shaft spacer(1) TEHBH D | ¢12x¢ 16xTmm 1
51 90NHO037 Main shaft spacer(1.2) EWBS 1.2 | ¢12x¢ 16x1.2mm
52 90NH038 Main shaft spacer(0.8) EWES 0.8 | ¢12x¢ 16x0.8m

52-1 | 90NH039 Main shaft spacer(0.5) MBS 0.5
53 90NBO37 Main drive gear(164T) 88 (1647 o 64T
54 90NB038 Autorotation tail drive gear(150T) RH® “
55 S0NB043 One-way bearing shaft 5m
56 | 90NB040 One-way bearing cover 1
57 H6702ZZ Bearing 6702ZZ | o1 21x4mm 2
58 90NB042 One-way beafing collar B | ¢ 6x ¢ 23x11.6mm 1
59 HFE423Z One-way bearing ¢ 15X ¢ 23x11mm 1
60 90NB041 | HH'F! $21x¢ 6.5x33.1mm| 1
61 T53006 XEHRABRA | M3Ix6mm 6
62 T62508 BEBFEA7 SRR | M2.5x8mm 6
63 T64027 BEAEBERH | M4x27mm 1
64 N14001 MABSERIRIE | M4 1

39




40



No. Code No. Name Specification Quantity Remarks
65 | 50NBO10 Starter coupling FASHE | ¢8x¢ 10x18mm 1
66 | 9ONB022 Clutch/Start shaft BB | ¢ 5x ¢ 12x82mm 1
67 | T74004 M4 Set screw MALERIRA | Mdxdmm 2
68 | 90NBO21 Clutch nut RSREWMINE | ¢ 14x6mm 1
69 90NB020 Clutch gear RSN | ¢ 7X ¢ 15.4%40.9mm 1
70 | 50B6800ZZ-2 | Bearing 68002Z 680027887 | ¢ 10x & 19x5mm 2
71 90NB007 Clutch bell RS | ¢ 51X ¢ 56%20.5mm 1
72 | 90NB047 Clutch liner RABFESH | 1x9x158mm 1
73 | 50NB695ZZ Bearing 69522 60527883 | ® 5x & 13x4mm 2
74 90NBO14 Clutch bearing block A S a MR EE 2
75 | T63008 Socket screw EEARRH | M3x8mm 2
76 | N10030 M3 Nut H3BSRLRIE | M3 2
77 | 90NB033 Hex mounting bolt TAMSIBE | ¢ 2.5¢60.5mm 2
78 | 90NBO13 Fuel tank guard FERE 2
79 | 90NBO12 Fuel tank T8

80 | 50NB026 Fuel tank nipple RS

81 S50NBO30 Grommet FDfeREERERE

82 | 90NB044 Fuel tube

83 | 50NB027 Fuel tank sinker

84 90NB0S2 Fuel tank plug

85 | 50NBO37 Fuel line grommet 3
86 | 90NB026 Engine mount (L) 1
87 | 90NBO27 Engine moufitR | | 1
88 | 9ONH028 Main shaft block  rmaEe 2
89 | H69012Z & 12x ¢ 24x6mm 2
90 | 90NBOO1 | 1
91 9ONBO0O1 1
92 | 90NB004 BRI 1
93 | 90NB005 B AR 2
94 90NB003 RIRRARIAEEFT 1
95 T53008-3 Socket button head collar screw >EEPURHERM | M3x8mm 24
96 90NB025 Front frame mount BauEEE 2
97 90NB032 Frame mounting bolt BEREEHE 1
98 | 50NB039 Canopy spacer pEEses | ¢4.8<¢ 11x22mm 2
99 | 50NB038 Canopy support WEETEE | 03X 05x065x7.3mm| 2
100 | T53014-2 Socket screw BFEA7UEEM | M3x14mm 2
101 | 9ONB053 Canopy mounting bolt T (g 2
102 | W10030 M3 Washer wies | ¢ 3x o 8x1imm 2
103 | T63012 Socket screw EEA R | M3x12mm 2
104 90NBO15 Servo mounting plate RiRSBEREH 2
105 | 9ONBO17 Governor mount EEBE TS 1

41




106 S92606 Socket button head self tapping screw (ERA/AESNEM| T2.6x6mm 4
107 50NB053 Tall control arm BEHE | 4793mm 1
108 | 90NZ003 Linkage ball C(M3x3.5) BREAC (M3x3.5) | ¢ 5x8.5mm 2
109 | 50NB034 Collar RRBEEE ¢ 77X 15440.9mm 1
110 HMR63Z2Z Bearing MR63ZZ MRE3ZZBE | ¢ 3x ¢ 4.4x3mm 2
111 50H022-2 Washer #3| ¢ 3x ¢ 4.8x0.3mm 2
112 | T53012-1 Socket button head screw FEFEA7ERH | M3x12mm 1
113 | 50NBO19 Frame mounting block BBEER | 14x12.5x8mm 1
114 50B072 M3 Specialty washer MIRHRET | ¢ 3x ¢ 8x2mm 2
115 | T63008 Socket screw EERA; AR | M3x8mm 2
225 90NB045 Fuel tube HWE| ¢ 2.5x ¢ 5x500mm 1
226 50NB043 Fuel tube clip A HEFAA| 26x9.8x3mm 1
227 | S0NB044 Fuel tube clip B WEEAB| 33.5%9.8x3mm 1
228 S50NB054 Fuel filter

229 | 50H137-2 Main blade holder

230 K10378 Hook and Loop Tape

231 K10379 Hook and Loop Tape

232 K10365 Hook and Loop Tape

42




43



No. Code No. Name Specification Quantity Remarks
116 90NB006 Receiver mount RN SSAE 1
117 90NBO033 Hex mounting bolt 7 AEeEE| ¢2.5x60.5mm 6
118 T53008-3 Socket button head collar screw :BEFA7UEEERR | M3x8mm 10
119 90NB053 Canopy mounting bolt HESETE 2
120 T73015 Set screw LERERHR | M3x15mm 2
121 90NBO11 Engine fan cover (L) SIERERE D 1
122 90NBO10 Engine fan cover (R) SIERBRE (D) 1
123 90NB008 Engine fan SIER% 1
124 SONB009 Engine fan mount S|EmmaE 1
125 90NB019 Clutch S| ¢ 22x 9 48x16mm 1
126 T64008-1 Socket head spring screw BEFREA7EAEER® | M4Ax8mm 2
127 T63012 Socket screw EEA7 RS | M3x12mm 2
128 T54005 Socket button head screw HERA7BRM | M4xSmm 4
129 90NBO16 Elevator servo mount FHEGIRRE 1
130 592614 Socket button head self tapping screw (BEABENEM| T2.6x14mm
131 90NB028 Alleron lever EERHIER
132 90NZ003 Linkage ball C(M3x3.5) EREEC (M3%3.5) | ¢ 5x8.

133 50BMR95ZZ Bearing MR95ZZ 95| © Z_:.-;,:;.; b 9% .

134 | 9ONB030 Control shatt collar RS o5

135 90NB029 Control shaft

136 50H022 Washer Z2
137 T53006 Socket button head screw 2
138 90NB023 Elevator arm 1
139 | 90NB024 Elevator lev  semme 1
140 | 90NZ003 _likinkage ball G(MSx3:s Vamc053.5 | ¢ 5x8.5mm 2
141 T74004 _ : scre ) M4LEERERAR | M4x4mm 1
142 | HF6832Z | .ﬂ_ FOB3ZZ86%K | © 3X & 7X3mm 2
143 T53008—2 U m X EEM AR | M3x8mm 2
144 90NB034 El ator ball link FHEEEITR 1
145 T63012 Socket screw BEA7TER# | M3x12mm 1
146 9ONB035 CF Bottom plate BRER 1
147 T53008-3 Socket button head collar screw ==EFHA7EWERM| M3x8mm 2
148 50F179 Landing skid Bz | 200x60.25mm 2
149 S0NFO001 Skid pipe BI2e88E | ¢ 9x310mm 2
150 50F084 Skid pipe end cap IR ERNE 4
151 50F130 Landing skid nut BRsE 4
152 T73004 M3 Set screw M3LERERHR | M3x4mm 4
153 W10030 M3 Washer M3ZEE)| ¢ 3x ¢ 8xTmm 4
154 T63012 Socket screw BERAT SRR | M3x12mm 4
155 50F128 Antenna pipe FEE| ¢ 2x ¢ 3.9x500mm 1
156 W10040 M4 Washer MAZES] | ¢ 4x ¢ 10xTmm 4
157 T64016 Socket screw EERA7VERR | Mdx16mm 4

44




158 9ONTO001 Tall boom mount (L) ESEEE XD 1
159 9ONTO002 Tail boom mount (R) REEEE (B) 1
160 90NB033 Hex mounting bolt T AEESEH | ¢ 2.5x60.5mm 4
161 90NTO007 Long umbrella gear SRS 1
162 50T6701ZZ Bearing 670122 670127%#% | ¢ 12x ¢ 18xdmm 2
163 Front drive gear assembly J=d b e L 1set
164 50NB695ZZ Bearing 695ZZ 6952788 | ¢ 5X ¢ 13x4mm 2
165 T53014-2 Socket screw BEA7 AR | M3x14mm 4
166 N10030 M3 Nut MIB5RELRIE | M3 4
167 T53008-3 Socket button head collar screw :EHEF/VBWERHH | M3x8mm 8

45




No. Code No. Name Specification Quantity Remarks
168 | 50T125-1 Tail control guide ERHREER 3
169 90NTO12 Tail boom BE | $20.3x ¢ 21.5x785mm 1
170 | 90NT028 Tail rudder control rod B B HEEE | ¢ 1.96x778mm 1
171 90NZ035 Ball link EifH 2
172 | 90NT024 3K CF Horizontal stabilizer KB EK TR 1
173 90NTO023 3K CF Vertical stabilizer KM EE W 1
174 SONTO025 Stabilizer mount(Upper) KEREEE (D) 1
175 90NTO026 Stabilizer mount(Lower) KEREBEE( 1
176 50B072 M3 Specialty washer NFGZHTED | ¢ 3X 9 B2mm 4
177 T63022 Socket collar screw BEASEBERM | M3Ix22mm 2
178 | T63026 Socket screw EEA UMM | M3x26mm 2
179 Torque tube set BERMiTia 1
180 | 50T193 Torque tube bearing holder EEDHMEBE | ¢ 14x 9 20.7x13mm 2
181 90NB031 Frame mounting bolt =g 4 e 1
182 S0NT029 Tail boom brace BEsZBRE | ¢ 3x 9 6x600mm 2
183 90NTO005 Tail boom brace end EET8REE 4
184 W10040-1 M4 Washer MAEED | ¢ 4x ¢ 10xTmm 4
185 T64016 Socket screw BFEAITERM | MAx16mm 2
186 T684012 Socket screw BEAARK 2
187 Torque tube drive tail unit RUBREE -y
188 SONTO11 Vertical stabilizer mount BEEHEEE | 1
189 90NTO14 Metal plate(L) EsREAlE
190 | 9ONTO15 Metal plate(R) REEEAE]

191 90NTO017 Aluminum bolt
192 | 90NTO16 Control arm mounting bolt 1
193 Tall rotor shaft assembly 1
194 HMR126ZZ Bearing MR126ZZ 2
195 T53006 Socket button head screw 6
196 | T52506 Socket buttonthead screw 1
197 | 9ONT006 Tail rotor'control & 1
198 90NTO018 Collar : _ ¢ 3x ¢ 4.9x5mm 1
199 | 50H683zZ_f |Bearing 68322 6832788% | © 3x & 7X3mm 2
200 50H022-2 ' #8 | ¢ 3X 9 4.8xX0.3mm 2
201 T63020 BEASTABDERMK | MIH20mm 1
202 | 9ONZ0O4 | BREAC (H2x5) | ¢ 5x10mm 1
203 | N10020-1 H2BI8 | M2 1
204 | SONT021 | Slide shaft ENRE 1
205 | 9ONT019 I'Bearing holder EEHNEE 1
206 | 9ONT020" | Collar RENEDRS 1
207 HMR128Z2Z Bearing MR1282Z MR128ZZ#87% | ¢ 8X ¢ 12x3.5mm 2
208 90NZ003 Linkage ball C(M3x3.5) REC (M3%3.5) | & 5x8.5mm 1
209 90NT022 T type arm RETE el 1
210 50T105-1 Control link ERtEem 2
211 | 50T106 Collar A RERFEHEA | ¢ 2¢x ¢ 3xdmm 2
212 50T127 Collar B BERRAED | ¢ 2X ¢ Ix3mm 2
213 T12008-4 Collar screw BMERMA | M28Bmm 4
214 T52008 Socket screw BEANERK M2x3mm 2
215 | 50T171 Tail rotor holder FE HEBE 5 2 2
216 50T172 Tail rotor hub EiERTRE 1
217 50TMR105ZZ-1 | Bearing MR1056ZZ MR105ZZ#8 %% | ¢ 5x ¢ 10x4mm 2
218 50TF510M Thrust bearing IEHERE | ¢ 5x ¢ 10x4mm 2
219 | W10030-1 Washer 27 | ¢ 3x ¢ 8x0.6mm 2
220 T63008 Socket screw BEAERM | M3x8mm 2
221 | T74004 M4 Set screw MALE B eRA | Mdxdmm 1
222 KU110016 3K CF Tail blade KM EIER 2
223 | T63020 Socket collar screw BEASASBERME | M320mm 2
224 N10030 M3 Nut N3BHREIRIE | M3 2

46




5§ FY AT ™ B A~ P P e
TATERTA"ERTLS ™l L 3 1 = | J
W R WY = %Al g Bl WS i ie

www.all

www.align.com.
www.align.com.tw

www.align.t
T

Specifications & Equipment/{R S EC &

Length/i$ & £:1335mm

Height/#$ 5 5:450mm

Main Blade Length/EE® £:690~710mm

Main Rotor Diameter/ i RE: 1562~1602mm

Tail Rotor Diameter/EERE£:281mm

Engine Pinion Gear/S| ¥ g5: 20T

Autorotation Tail Drive Gear/ESEE) = 5: 150T

Drive Gear Ratio/i5¢f{E8);:8.2:1:4.54(E:M:T)

Fuel Tank Capacity /S S E : 630cc.
Weight(Without Power System)/ZE#8 & : Approx. 3.2kg

J
A
£ E
= E
5 ol gi E b ﬁ
i Y
]
< 1562~1602mm > < 1335mm >
S OSSR SR S]

AUGN CORPORATION LIMITED MADE IN TAIWAN Part 1 2009.Apr.2s cooso1



